Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Deiffno Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52} 229 989 1100 tef

{52} 229 589 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13091009 1/6
Date / Dia: November 30, 213
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Crder item / Qrden Gliente - ltem: Customer’s Reference / Ref. def Cliante:  |Manufacturer’s Works Order N°® / Confirmacién de Venta:
N/A 16185 204660/02

Marufacturing Process f Proceso de Manufactura: Product Type / Tipo de Prodicio: Surface / Supesficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: ) Steel Grade / Grade de acera: Ends f Extremos:

|API 5L ED45/JULY 2013 BIX42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Cuantily f Cantidad: & Pos/Pz Mominal Weight / Peso Nominai:
2.375 X 0.154 INCH SCH 040 19.69721.33 FT 127.657 FT 500.450 LB 3.66 LB/FT
j60.3 X395 MM 6.00  6.50 MTS ' 38.910 MTS 227.000 KG 5.44 KG/M

Specimen candition Specimen dimensions Test Y.S. UT.S. Y.S./UT.G Elongation / Alargamiento
Heat N° | Sample N° Condicién de |a probeta Dimensianes de la probeta temp Eul 0.50 %. Req.
Colada N°| Muestra N°| Ls Sc |{Type] Cr Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Ohbt.
Tipo Tamafio Sacclén | ensayo |Max: ~ Max: - -
mm mm2 G MPa MPa n % %
6820 75471 B | AM | Ss | L | 19.21X04.00 75,02 RT 365 527 0,74 ] 704 | 86.0
AM: As manufactured / Segiin praceso de fabricacion Ls: Lacation of sample / Ubicacion de la muestra Ori: Crientation / Orientacién ' Se: Specimen condition { Condicion de ia probeta
B: Body / Cuerpo . - Max: Maximum / Maximo Req. Max: Required maximum / Maxime requeride . S Stip specimen / Muesira reclangular )
L: Longitudinal / Longitudinal Lo " Min: Minimum / Minime . 'Req: Reguired / Requeride - - LLT.8: Ulimate tensile streagth / Resistencla
Lo: inilial length / Longitud inicial o * Obk Obtainad /. Obtariido -+ " .7 . RT:Room temperalure { Temperatura ambiente - . Y.8: Yiald strength / Fluencia -

Composition % ICnmpasicién Yo

X100 . X 1000 - .. S . -X 10000 X100
c Mn Si Mo | Cr P 5 V. | Nb Ni Cu{ Sn AT T As B Ca N ]Col. 1Cel, 2§Col. 3
H Max 28 | 120 - {151 40 ] 30 | '30. 80, -~ [ 400 ] 400 o o} i - |- - - 15 | 1001 6 |-
) Min - 28:] 10 =} .- - el - | - - i B - - - - - - [l £ EE o : T H
Heat N° [ -Sample N° [P Max |. 28 | 120 ~ | 15| 40 [ 30 ]| 30| 80 -~ | 400 | 400 | -« R R - -~ |18 | 100§ & : - . : :
Colada N” | Muestra N° Min -}~ 29 {10 el - - e s - i et i P - - - == - - . - s L |
/6820 |- 000OM1 H {"18 1] 761 23 | 08} -6 8 I O 4] 30 73 6 Fi9§ 3.2 1 16 63 { 05 |[17.2] B2 S - - R i
5820 75471 Pl 3]s s |18l oo ||| s mfe 2 falis]ez] e |20 S ' i
*[This certilicale is lssued by a computerzed system and |l is valid with eleciranic signature.. On the unglnal certificate the trade-mark grean.colared " .+ ““YESie certiicado se emit medianie sistema computarizada y es.validade con firma electrénica.  El carlificado original posee impreso ef lago
-|Tenaris" is stamped. In case the.ownér of the original cerificate woutd ralease a copy of it; he iust atiest its conformily o the criginal one laking o Tenaris colar verde. En caso de que el paseedor del certificado entregus'uné copia, debera garantizar la conformidad con el original haciéndase
upon himself tha responsibility for amy unlawful or not alloived use. Any aleration and.l'ur‘ Isificafi ]I ba biecied !u the law, . . respansable por cualquier uso ilegal o Indebldo. Cuaiguler alleracion y/a falsificacian estara sujeta a'la ey, -
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Tubos de Acero de México, S.A.
Carret. México Veracruz Kin 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{52) 229 982 1100 tel
{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namere:

13091009 2/

Page / Pagina:

6

Date / Dia: November 30, 2013

Customer/ Glients: PLESA ANAHUAC Y CIAS, .4, DE C.V,

Customer’s Order Item / Orden Cliente - ltem:

Custamer's Referance ¢ Ref, del Gliente:

Manufacturer's Works Qrder N® f Confirmacién de Venta;

NI/A 16185 204660/02
Manufacturing Process / Proceso de Manufaciura: Product Type ! Tipe de Produsto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA COMNDUCCION SIN COSTURA, BARNIZADO
Standard or Specification / Normas o Especificacicnes: Steel Grade / Grado de acerc: Ends / Extremos:
API SL ED4SMIULY 2013 BX42-1.245/L.290 PSL1 INORMAL BEVEL

BISELADC NORMAL

Dimenslons / Dimensiones:
2.375 X 0.154 INCH
l60.3 X 3.9 Mm

Schedule / Cédula:
SCH 040

I.ength / Longitud:
19.69/21.33 FT
6.00 / 6,50 MTS

Quantity / Cantidad: 6§ Pcs/Pz
127.657 FT
38.910 MTS

500.450 LB
227.000 KG

Nominal Weight / Peso Nominal:
3.66 LB/FT
5.44 KG/M

Composition % / Composicion %

X100

X100

X 10000 X100

C Mn | Si | Mo

cr P E] iy Nb § Ni { Cu| Sn | Al

Ti As a3 Ca N ]Cel 1| Col. 24 Col. 3

H Max | 28 [120] — | 15 | 46 | 30 | 30 | 80 ) - [a00] 40| — | -~ | = | ~f -~ - | -~ ] 15 [100] &

Mo =Tz ] w0l ~| ~| =] =] -} - -T =T =T =1T=1<=<Ft<1 -1 =7-T<
HeatN* | Sampla N° [P Max | 28 | 120] — | 15 | 40 | 30 | 30 | 80| - Ja0] 40| - | =] =1 =1 - | =T =3 o] s
Colada N° | Muestra N> Min - 29 10 - - - m - - i - — - - - - - - - -
[ 6820 75472 P 16| 77 |28 F13] 61 8 2] 0] 0 1a0160] 51010 2] 0] 8lefo Bzl o

[oot. 17sUMA tbvT
“Jcot. 2: SUMA Mo+ Crini+Cu+v

Col 3: SUMA Nb+v
- H: Heat/ Colada. _. .

Max: Maximum / Mzximo
Min: Minimum / Minimo,

P: Product / Preducto

Required values '] - - - Indivicduals / individuales . -Avérage f Pramedio [ - Hardness type/Tipo de dureza:HRG
Valores requeridos Min:— | Max: 220 | Vari— Mini— ] Max:— | var- ] .. . .
. HeatN® Sample N° Specimen’ condition : ’ Quad. Scale o MW - ..
. Colada N° Muestra N° Ls B ’ Sc L Escata - 1 2 3 1 Avg.:
"BB20 T B AN B FRBW o n | 184 ] 794 794 754 ]
§820° 75472 f B CAM 1 HRBW - |83} 789 | 785 ] 786

1AM s manufacturedf Segur procesu da fabncacmn

. Avg Average / Promeadic

“Lsi Localion of samplé / Ubicagion'de la muestra

Max: Maximupn / Méxime - -

N Middlewall.f Gentro
* Quad:.Quadrant / Cuadrante

" Var: Variation / Variacion

-{This.carificate is issued by a compuferized system and it is valid wilh electronic signature. Dn lhe unginal certificate tha trade-mark greenmlomd_
"Tenaris” is stemped. In casa the awner af the onginal cerificate would release a copy of It, he must attest its ednformily ta the orlginal one laklng .
upun h:mself the responsibility forany unlawful or nol alruWed -use. Any a lera!lon andfar ral5|f'catmn will ba’ subisdad {u the law.

. |Este cerliicado s smile mediants sielema computarizada y esvalidada con firma electronica. Ef cerificado original pasee Impreso e logo
Teriaris cofer verde. En caso de que el poseedor del cortificade’ aniregie una copla, debera garantizarla conformidad con i orlginal hacléndose

respansab\e por cualquier uso itegal o indebido. Ci lor alterac) .y.'ofal 11

Gn estara sujetaa la ley.
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Tuhos de Acero de México, 5.A,

Carret. México Veracruz Km 433.7 5N

Delfine valenzuela Tejeria, Veracruz, Veracruz
C.F. 91697 MEXICO

{52) 229 989 1100 tel

(52) 229 929 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:
CERTIFICADC DE PRUEBAS EN FABRICA 13091009 3/6
Date / Dia: November 30, 213

Customer ! Cliente: PLESA ANAHMUAC Y CIAS. S A DE C.V, Customer’s Order tem / Orden Gliente - [temn: Cuslomer’s Reference / Ref. del Cliente: — [Manufaclurer's Works Order N° / Confirmacién de Venta:

N/A 16185 204660/02
Manufacturing Process / Proceso de Manufactura; Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ) VARNISHED
LAMINADO EN CALIENTE SIN CQOSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

B/X42-1.245/1.290 PSL1 NORMAL BEVEL

API 5L ED45/JULY 2013

BISELADQ NORMAL

Dimensions / Dimensicnes: Schedule f Cédula: Length / Longitud: Quantiy / Cantidad: 6 Pcs/Pz Neminal Weight / Peso Nominal:
2.375 X 0.154 INCH SCH 040 19.69 / 2133 FT 127.657 FT 500.450 LB 3.66 LB/FT
60.3 X 3.9 MM B.00 f 6.50 MTS 38.910 MTS 227.000 KG 5.44 KG/IM

[B: Body/ Cuerpo Min: Minimum / Minimo

Slandard / Norma:

HeatN® | Sample N° Result
Colada N° { Muestra N° Resultado

—
6820 75472 Good / Bueno

—
Pressure / Presion 1. - Time/Tiempa *. Restilts f Resuitado

Unit f Unidad. Value # Vator | - Seconds / Segundos

mpa’, 20.5 5 - Salisfactary / Satisfactorio '

This certificate s Issued by a compulerized system and.t is'vafid with alectronic Signature. - On the original ceplilcate Ihe frade-mark green colored
"Tenaris” is stamped. In case the owner af the original cerificate would release a copy of i, he must attestits conformity to the orlginal cne. takmg R
upon himsel the respansibility for any iinlawful or hat allowed use. Any alteration and.’or fa!sdtcaﬁun will be'subjectad 1o the law.

Tenans color verda. En caso de que el posesdor dei certficado em;egue una copla, deberd garantizar la conformidad con el original haciéndose . i
hsable por cualguier uso ||egal o Indebide. Cualquier alleracldn yio ra s:ﬁcacmn eslard sujela a4 Ia Jey

Esla certlﬁcado se emite mediants sistema curnpularrzado ¥ os validado con fimna eleclénica.  El certificado original posee Impreso el logo ; .
faspd

FOR03171 i
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Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN
Pelfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229989 1100 tel
(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Ndmero:

13091009 416

Date ! Ofa; November 30, 2013

Page f Pagina:

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DE G.V.

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N* / Confirmacion de Venta:

N/A, 16185 204660/02
Manufacturing Process f Proceso de Manufactura: Product Type { Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
JLAMINADG EN CALIENTE SIN COSTURA, CONDUCCION 5IN COSTURA BARNIZADOQ

Standard or Specification / Narmas o Especificacionas:
API 5L EDAS/JULY 2013

Stesl Grade { Grado de acero:
BiX42- 245/L290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Gédula: Length / Longitud: Quantity / Cantidad: 6 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X'0.154 INCH SCH 040 19.69 /2133 FT 127.657 FT 500.450 LB 3.66 LB/FT
J60.2 X 3.3 MM 6.00 7 6.50 MTS 38.910 MTS 227.000 KG 5.44 KGIM

M1

Heat treatment / Tratamiento térmico; Pipe { Tubo
Quench media of heat treatment process f Medio de enfriamento del tratamienta térmico: nfa
Tempearalure Scale { Escala de Termperaiura: nfa

Type
Tipo

asrolled

Supplementary (nformation
Informacion Suplementaria

Manufactured by TenarisTamsa

Steel making process: -

EIectncAm Fumace-Ladle Furnace-CnnlInuuus Casllng Machine.

Fuly Killed Steef

Materral free from Mercury coniamination

‘Mot repaireﬂ by welding

Mon destructive test. Satisfactory

Inspection method

.~ EMI-FLVi-MPI-

. MATERIAL ACCORDING TO API 5L, JULY 2013 BI'X42~L245.'L290 APPLY ANNEX CANDE
ASTM A106,11/ASME SA106,2010/ASTM A53;12 GR.B . :
MATERIAL ACGDRDING TO NAGE MRO175 7 1SQ15156-2, 2009 AND NACE MRO1 QS 2010 ONLY FOR HARDNESS
|22 HRC MAX,

Fatrricado por TenarisTamsa -
Fabrlcacldn del'acaro:

Homo de Arca Elémnco-Homo de Afi nacnun-Méqunna de Colada Cuntmua E

“lAacaro calmado con.aluminic

Malena!_ liore de contaminacitn de Mercurio

. N6 mgarédo_por soldadura
. jGontrol ne destructivo, Satisfactorio
H Mstodo de inspeccion

S EMi= FLV] - MPI -
MATER!AL DE ACUERDO A API 5L, JULIO 2013 BIX4Z- L245/L290 APLICAANEXO GYE

{ASTHI A108,11/ASME SA106,2010/ASTM A53,12 GR. B

MATER[AL DE AGUERDO A NAGE MR0M75 /150 15156 -2, 2009 Y NACE MR01 03, 2010 50LO DUREZA MAX: 22

- JHRe o . S

“Tenaris" is stamped. In case the gwner of the original certificate would release a copy of it, he must aitestits senfoimity 1o the original one. l. ki
- |pon Kimself ihe rasponsibillly for any unlawful or nol allowed use. Any alteration and/or faisification will be subjecled o the law. '

This cerlificate is issized by a computerized system and itis valid wilh eleclronic signature. - On the onglnal certificale.the lrade-mark green cuﬁ:ned .

. {Tenaris color verde. En caso de que el poseedar del certificado entregus Una eopla, debara garantizar k2 conformidad can el original haciendose.

. JEste carfificado se emile medi sistama pUlarizado y es validado con firma electranica. . Bl cenfiicade criginal possa impreso f logo
responsable por cualguier uso fegal o Indebido. Cualguier alteracisn /o falsificacion estara sujeta a la ley.

FORQ3171




Tubos de Acerc de México, S.A.

Carret. México Veracruz IKm 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimera; Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13091009 5/6
Date / Dia; November 30, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Itam / Qrdan Gliente - Itam: Customer s Reference / e, dal Giente: | Mandfacturar's Works Graor N° 7 Gonfimanian oe venta:

- NIA 16185 204660/02
Manufacturing Process / Proceso de Manufactura; Produst Type / Tipe de Progucto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Standard or Specification / Normas o Espacificaciones: Steel Grade f Grado de acero: Ends { Extremos:
API 5L ED45/JULY 2013 B/X42-1.245/..290 PSL1 NORMAL BEVEL

. BISELADOQ NORMAL

Dirnensions / Dimensiones: Schedule / Cédula: Length / L_ongitud: Cruantity / Cantidad: 6 Pcs/Pz MNominal Weight / Peso Nominal:
2.375 X 0.154 INCH SCH 040 19.69/21.33 FT 127.657 FT 500.450 LB 3.66 LB/FT
|GD.3 X33 MM 6.00 / 6.50 MTS 38.910 MTS 227.000 KG 5.44 KG/M

Supplementary Information
informacién Suplementaria

Tamsa Refl: 477110 |ramsa Retf: 47711C
Heat N* Quantity Length Weight
Colada N° Canlidad Longitud Peso
(Pieces) () {m) - | -{Tons)
.
6820 [ 12766 - - 38.91 - 0.227
Average {ength per pipe Nominal weight per pipe
Longitud promedio por tube ‘Pesa nominal por tuba
(ft) - (m) - (ibr) - {ig/m}
—
21,277 - 6.485 3.92. - 5.834 .
- ” i
This cerificats is issued by a compulerized sysfem and itis valig with elecironic signature. On the original certificate the trade-mark green colored . . .JEste certificado se emite medianie sislema compiiarizade y 65 validade con fima electrénica.  EI cerfincado onginal poses impreso el logo
"Tenarls is stamped. In case the awner of the origina! certificate wauld release a copy of it, ha must attest its mnforrmty to the original cne t.akmg . .| Tenaris color verde. En caso de qus el poseedar dsl cerlificade enlregue una capia, debera garantizar la conformidad con el original hackendose
upon himself the responsibilily for any unlawhi or nat. alruwed use. Any aiteration andfor fals:ﬁcatmn wAI ke subjeclad fo he law. " . Jresnonsabla por cualguler uso ilegal o indehido, Cuaigmer alteraclon yio falsificaclén astara sufeta ala ng_

: |
FOR03171 ;
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Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 4337 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
{52) 229 989 1100 tei
{52) 229 980 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nomero:

13091009 6/6

Date / Dia: November 30, 2013

Page / Pégina:

Cusiomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order llem / Orden Cliente - ltem:

Customer s Referance / Rel, dei Cliente: Manufacturer's Warks Order N°® / Confirmacion de Venta:

NiA 16185 - |204660/02
Manufacturing Process { Proceso de Manufactura: Product Type / Tipo de Praducta: ’ Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

[5tandard cr Specification / Normas o Especificaciones:
API 5L ED45/JULY 2013

Stesl Grade / Grado de acero:
BfX42-L245/L298 PSL1

Ends / Extremos:
NGRMAL BEVEL
BISELADQ NORMAL

Dimensians / Dimensianes: Schedule / Caduta: Length / Longitud: Quantity / Cantidad: 6 Pcs/Pz Nominal Weight / Peso Nominal:
2.375 X 0154 INCH SCH nao 19.69 /2133 FT 127.657 FT 500450 LB 3.66 LB/FT
60.3 X 3.9 MM 6.00/ 6.50 MTS 38,9410 MTS 227.000 KG 3.44 KGIM

This is o certify that the product described here has been manufaciured, sampled, tested, and inspected in accordance with
purchaser erder requirements. This certificate is not a declaraticn of origin nor may it be used as a declaration of origin.

For el presente cerificamos quUe af malenal aqul GesCrio ha 510 fabrcado, mussiteada, ensayado e inspeccicnado de
acuerde a los requisites de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

CUSTOMER . THIRD PARTY

TENARIS QUALTTY. QE' ARTMENT SIGNATURE

INSPECTION COMPANY
COMPARIA DE INSPECCIGN

NO APLICA
Employee Name: N/A

—

CHIEF OF QUALITY CERTIFICATION DEFT.
RESPCONSABLE DEL DEPTG. BE CERTIFICACION DE CALICAD

QUALITY CERTIFICATION DEPT.
DEPTO, DE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham’

Rafael Gutiérrez de Velasce Magallanes

This carticate 1s jssued by a computerized system and it is valid with slectramic signature;-On the crigina cerllficate the trads-mark gresn calorad -
"Tenarie” [s slamped. In case the owner.of the ofiginal cerificate weuld ralease a capy of it, he miist attest jts. conformity to the criginal ane taklng

"JESte ceriiicado se emite mediante sislema ar 1 yes con firma ET cerin cerificada onginal posee Impreso el loge
Tenaris color verde. En caso de que el paseedor dal cerm‘cadc enlregue.upa copia, debera garantizar Ia conformidad con el original haciéndoss

upon hlmselfth-msponsub:lnlyw’oranyunlawfulcrnutalluweduse Any and.’or ification will be subjetled to the law.

responsabWe por cuzlquier uso ilegal o indebido. Cualqular alteracion y.’n falsificacion estara sujeta a la ley.
: : FOR03171



